
PARTS LIST

BDG250
FLOOR GRINDER

MACHINE CODE: BDG2501



BDG250

PARTS DIAGRAM & LIST

Position 
Number Part Number Description Qty 

Req
1 BDG2501/0206 M5 x 20 Self Drill Screw 9
2 BDG2501/0207 Shroud Strip - Short 1
3 BDG2501/0208 Detachable Shroud 1

4 BDG2501/0209 Hexagon Countersunk Cap 
Screw, M12 x 25 2

5 BDG2501/0210 M12 Hexagon Nuts 2
6 BDG2501/0211 Location Case 1
7 BDG2501/0212 Hexagon Head Bolt 4

BDG2501/0213 Hexagon Lock Nut 4
8 BDG2501/0214 Front Handle Assembly 1
9 BDG2501/0215 Base 1
10 BDG2501/0216 Electrical Motor 1
11 BDG2501/0217 Rubber Handle Grip 2
12 BDG2501/0218 Plain Washer 6

*NB “Qty Req” Indicates the quantity of parts required to make up a full set.*
**Parts are ordered individually.**



PARTS LIST

Position 
Number Part Number Description Qty

Req
13 BDG2501/0219 Hexagon Head Bolt 2

BDG2501/0220 Spring Lock Washer 2
14 BDG2501/0221 Handlebar Upper Arm 1
15 BDG2501/0222 Flexible Conduit L=450mm 1
16 BDG2501/0223-5 Complete Switch 1

BDG2501/0223 Breaker,Gv2-Me16c (Switch) 1

BDG2501/0224 Breaker Crust,Gv2-Mc02
(Switch Box) 1

BDG2501/0225 UVT Assemble 
(Under Voltage Relay) 1

17 SP-LEAD Three Core Power Lead 1
G-AF001 Three Pin Plug Top 1

18
19
20
21
22
24

BDG2501/0228 Complete Locking Catch 1

23 BDG2501/0232 Plain Washer 4
BDG2501/0233 Spring Lock Washer 4

BDG2501/0234 Cross Recessed Pan Head 
Screw 4

25 BDG2501/0236 Cable Splice, M18 2
26 BDG2501/0237 Plain Washer 2
27 BDG2501/0238 Cable Splice, M20 2
28 BDG2501/0464 Hexagon Jam Nut 1
29 BDG2501/0240 Rubber Pad 1
30 BDG2501/0241 Hexagon Head Bolt 1
31 BDG2501/0242 Handlebar Lower Arm 1
32 BDG2501/0243 Location Pin 1
33 BDG2501/0244 Hexagon Cap Screw 2

BDG2501/0160 Plain Washer 2
34 BDG2501/0436 Allen Key 6mm 1

BDG2501/0467 Allen Key 8mm 1
35
36
37

BDG2501/0437 Complete Water Feed
(With Lever) 1

38 BDG2501/0441 Adjustable Handle M12 x 25 1
39 BDG2501/0305 Wheel 2
40 BDG2501/0338 Hexagon Head Screw 2



BDG250

Position 
Number Part Number Description Qty

Req
41 BDG2501/0442 Spring Lock Washer 7
42 BDG2501/0443 Adjusting Shaft 2
43 BDG2501/0444 Wheel Shaft 2
44 BDG2501/0109 Grease Nipple (Zerk Fitting) 1

BDG2501/0445 Plain Washer 1
45 BDG2501/0446 Inner Hexagon Screw 2
46 BDG2501/0447 Eccentric Shaft 1
47 BDG2501/0448 Lift Lever 1
48 BDG2501/0266 Spacer Plate 1
49 BDG2501/0449 Spring Lock Washer 6
50 BDG2501/0450 Hexagon Bolt 2
51 BDG2501/0451 Pipe Clip 2
52 BDG2501/0452 Flexible Conduit Length 480mm 1

BDG2501/0453 Small Clip 2
53 BDG2501/0454 Vent-Pipe 1
54 BDG2501/0455 Big Plain Washer 3
55 BDG2501/0456 Water Spout 1
56 BDG2501/0457 Hexagon Head Bolt 4

BDG2501/0458 Plain Washer 4
57 BDG2501/0459 Shroud Strip Long 1
58 BDG2501/0460 Enclosure 1
59 BDG2501/0465 Key 1
60 BDG2501/0272 Flex Coupling 1
61 BDG2501/0461 Hexagon Head Bolt 2
62 BDG2501/0463 Hexagon Head Bolt 1
63 BDG2501/0466 Hexagon Nut 2
64 BDG2501/0267 Driving Sleeve 1
65 BDG2501/0462 Hexagon Head Bolt 2
66 BDG2501/0463 250mm Blank Plate 1
67 BDG2501/0277 Countersunk Cap Screw 2
68 BDG2501/0239 Dowel Disc 1

69 BDG2501/0290 M10 x 25 
Countersunk Cap Screw 4

*NB “Qty Req” Indicates the quantity of parts required to make up a full set.*
**Parts are ordered individually.**
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